





Figure 3.7

F. REMOVE THE CLOSURE TRACK:
Figure 3.7

Closures must slide freely through the closure
track. Periodic inspections of the track assembly is
recommended. Remove the closure track from the
closer as follows:

1. Remove the two top covers from the closer.
Note the screw lengths for reassembly.

2. Disconnect the breakoff spring from the spring
anchor.

088 10 05

SECTION Il
Adjustments

Locate and remove the two 10-32 socket button
head mounting screws securing the closure
track to the closer frame. Note the two spacer
bushings between the track assembly and the
closer frame.

Gently work the closure track assembly out of
the closer.

Inspect the track body for nicks or scratches.
Light imperfections in the track can be sanded
by hand to smooth them. Clean the track slot
of any foreign material.

Lubricate the breakoff lever with a light mineral
oil before remounting the track.

P37



SECTION Il

Adjustments

Control collar
retaining ring

Clutch control
collar

Clutch splines

Figure 3.8

7. Slide the closure track back into position on the
closer. Align the bushings under the two
mounting holes in the track. Be sure that
the spring pin located in the front of the pick is
positioned under the pick release plate.

Tighten the closure track to the mainframe.

8. Reattach the breakoff return spring.

9. Replace the two top covers.

G. BREAKOFF CAM POSITION:

Figures 3.8-3.9

The breakoff cam is properly positioned when the
pick connecting rod assembly is full forward in its
stroke with the closer in neutral. Adjust as follows:

1. Disconnect the closer power cord.
2. Remove the two top covers.

3. Remove the closer bottom cover to expose the
clutch and breakoff linkage.

4. With the clutch in neutral, Manually actuate the
clutch. Turn the closer by hand through the
closing cycle until the breakoff cam is in the
position shown (Figure 3.9).

P 3.8

Note: To manually actuate the closer, the clutch
must be tripped. To trip the clutch push the clutch actu-
ator arm away from the clutch control collar. Turn the
main drive pulley to cycle. The pulley rotates in one
direction only, due to the clutch anti-backup feature.

Pick con —|
rod assembly

Breakoff —
tensioner

spring

0.015" Gap
(0.4 mm)

Breakoff
arm

-

Breakoff —1
cam bearing

Cam bearing @

adjustment W
screw \ Lok

breaker
O
o © © o o o

Figure 3.9

5. Slide the clutch control collar retaining ring
upwards, followed by the control collar itself.

6. Rotate the control collar until it contacts the
clutch actuator arm and then slide the collar
back into position over the clutch splines.

7. Cycle the closer manually, check to see that the
breakoff cam is in the proper position at the end
of the closing cycle (neutral). If it is not, repeat
step 4 above.

8. Return the retaining ring to its operating
position and remount the three covers.

088 12 04



H. BREAKOFF ARM ADJUSTMENT:
Figure 3.9

With the closer in neutral and the breakoff arm

properly adjusted, there should be a slight gap of the drive and idle pulleys.

approximately 0.015” (0.4 mm) between the
breakoff bearing and the breakoff cam. Adjust as

follows:

1. Check to see that the closer is in neutral.

2. Remove the left top cover.

3. Loosen the cam bearing adjustment screws
and rotate the breakoff cam bearing toward or
away from the breakoff cam until the desired
gap is achieved.

4. Tighten the two screws, and replace the cover.

I. CLOSURE POSITION:
Figure 3.10

The lok pick is properly adjusted when it positions
the closure as indicated in Figure 3.10 with the
closer in neutral.

Be sure that closer is in neutral, the lower idle and
drivebelts are mounted and properly tensioned, and
the closure track is mounted and tight before
making the following adjustments:

1. Remove the upper idle belt assembly to access
the end of the closure track and the bag film
guide.

Cycle a strip of closures through the closure

track until the end closure is in the closing
position (Figure 3.10).

088 12 04

When properly adjusted —
the closure jaw should

SECTION Il
Adjustments

|
Closure
direction

be centered between

Incoming
package

Closure in
closing position

Bag film /

guide

Figure 3.10

3. Loosen the pick connecting rod locking nuts
and rotate the connecting rod in the desired
direction. Rotating the connecting rod changes
the position of the pick, and so the position of
the strip in the closure track. If the pick is
moved backward, tug on the closure strip
where it enters the track to seat the closure
against the pick. Continue to adjust until the
end closure of the strip is in the closing position
shown (Figure 3.10). The jaw of the closure
should be centered between the lower pulley
assemblies.

Pick
adjustment

(2)

= Set collars
Adjust pick side to side

Figure 3.11

P3.9



SECTION Il
Adjustments

K. LOK CHECK:
Adjust Figure 3.12

lok check

Correct
lok check
position

The lok check is adjusted correctly when it keeps
the closure from backing up in the closure track as
the pick moves through its back stroke. Adjust as
follows:

Closutrreack mount NOTE: The closures may back up slightly until contact

& is made with the lok check.

1. Be sure that the closer is in neutral.

Figure 3.12
2. Loosen the lok check mount and slide the
4. Cycle the closer several times, checking the check assembly in the desired direction. The
closure position. When satisfied, retighten the leading edge of the check should align with the
connecting rod locking nuts. Be sure that after back edge of the closure slot.
tightening the rod ends pivot freely and have
not been placed in a bind. 3. Tighten the lok check mount and cycle the
closer several times to verify the new setting for
J. PICK POSITION: the check position.

Figures 3.11 - 3.13

The lok pick should engage the closure strip near
the back web of the closure, but not so close to
that web as to let the pick slide over the web.
Adjust as follows:

1. Lubricate and adjust the pick so that it moves
freely without excessive play on the pick

bearing.

2. Loosen the two set collars located on the pick '<a— Closure in
shaft. § /( closing position
1/8" to 5/32" Ve
. . . (3.0-4.0 mm) ©
3. Slide the pick shaft assembly accordingly Fim auid
(Figure 3.11). a&jﬁ”s?r#'erﬁ . 0.015"
screws (0.4 mm)
4. Tighten the set collars, insuring that there is no - -
side to side play in the pick arm shaft when \@ —=— Bag film
tight. guide
Figure 3.13

P 3.10 088 10 05



SECTION Il
Adjustments

Film guide
mounting screws
Closure "cammed"

open
Adjust film —
guide

Closer switch should close
with the actuating lever 1/8" (3.0 mm)

from the stop.
Figure 3.14
1/4" (6 mm)
Closer switch should open
with the actuating lever 1/4" (6.0 mm)
from the stop.
. Switch adjustment
Figure 3.15 scre\JNs(2)

L. BAG FILM GUIDE:
Figures 3.13 - 3.15

Switch

The bag film guide provides two functions. First, .
Adjust switch

when properly set it protects the bag film from
contacting the edge of the closure opening.
Second, the film guide cams open the closure jaw
which assists the feeding of the bag film into the
closure. The correct film guide position is indicated
in Figure 3.13. Adjust as follows:

Actuator lever

1. Insure that the closer is in neutral. TOP VIEW
2. Remove the top idle belt assembly as detailed Figure 3.16

in Part A, Replace or Adjust the Upper Idle Belt. 4. Lightly push the end closure toward the front of

the closer. Check the clearance between the
front edge of the closure and the inside edge of
the bag film guide. Set the clearance to .015”
(0.4 mm). Move the film guide forward or
backward to make this adjustment.

3. Loosen the two bag film guide mounting
screws. Position the bag film guide with a gap
of 1/8” - 5/32” (3.0 - 4.0 mm) as shown in
Figures 3.13 and 3.14 and retighten the
mounting screws.

088 12 04 P3.11



SECTION Il
Adjustments

5. Check the "Closure Cam” dimension. This is
preset by design but can be incorrect if the bag
film guide has been bent. Re-bend the part
until the desired "cam” is achieved. It is recom-
mended the closure cam be set to 0.030”

(0.8 mm) maximum (Figures 3.14 and 3.15).

6. Replace the top idle belt assembly and be sure
it pivots freely under the tensioner spring
pressure.

M. ACTUATING LEVER SWITCH: Figure 3.16

The bag actuating lever switch signals the solenoid
module to actuate the clutch. The actuating lever
switch is normally closed. As the actuating lever
rotates into the switch, the switch contacts open.

As the actuating lever rotates out of the switch, the .

switch contacts close and sends a signal to the
solenoid module to actuate the clutch.
Adjust as follows:

Disconnect power from the bag closer before
proceeding.

1. Remove the two top covers from the closer.

2. Remove the top drive pulley section from the
closer as detailed in part B, Replace or Adjust
the Upper Drivebelt, located in this section of
the manual.

3. Remove the small shield from the front of the
closer.

4. Remove the lower cover to expose the solenoid
module.

5. Disconnect the two wire leads from connectors
3 and 4 of the solenoid module. Connect a
continuity meter to the two wire leads.

6. When properly adjusted, the continuity meter

signals the closing of the switch as the
actuating lever pivots out of the switch. The

P 3.12

actuating lever should open the switch with the
actuating lever 1/4” (6.4 mm)or less from the
actuating lever stop. The switch should close
when the actuator lever is 1/8” (3.2 mm) or
more from the actuating lever stop as indicated
in Figure 3.16

7. Slightly loosen the switch mounting screws (2).
Move the switch assembly toward or away from
the rotation of the actuating lever to adjust for
the open and closed positions for the switch as
indicated in number six above.

8. Reconnect the two wire leads to the solenoid
module and replace the covers and shield
before connecting the closer to electrical power.

PULLEY POSITIONS:

Figures 3.4 and 3.17

The location of the down-stream pulleys where the
bag exits the belts affects how well the bag top is
gathered into the closure opening. The standard
location is with the upper pulleys midway in the
mounting slots and the lower pulleys in the extreme
down-stream position of the slots.

As a general rule, to gather the bag more
completely into the closure opening, move the
pulleys down-stream. To reduce bag marking or
tearing, move the pulleys upstream.

The following chart may be used as a guide.
Refer to Adjustments, Parts A thru D above for
moving the pulleys. To reposition the pulleys, you
must have access to both sides of the belt
assembly.

When relocating the pulleys:

1. First position the down-stream, idle side pulley.

2. Tension the belt by moving the corresponding
up-stream pulley.

088 01 04



BAG TYPE UPPER PULLEY | LOWER PULLEY
SLOT POSITION | SLOT POSITION
Thin or fragile centered centered
poly film
Typical poly centered full downstream
film
Knit or woven | full downstream full downstream
mesh

Figure 3.17

3. Align the two drive-side pulleys to the idle-side
pulleys while the belt is slack.

4. Move the tensioner pulley to tighten the
drive belt.

NOTE: The procedure is the same for upper and
lower pulleys.

O. BAGNECK TRIMMER:
Figure 3.18

CAUTION: When the bagneck trimmer is not
mounted on the closing machine, the blade on
the underside of the trimmer is exposed. Handle
the trimmer with caution.

The 088 offers an optional bagneck trimmer
attachment. The trimmer mounts to the top of the
upper drive and idle plates and trims off excess
bagneck as the package is closed. The following
instructions offer information for operating and
maintaining the trimmer option.

To remove the trimmer attachment from the closer
simply grasp the trimmer by hand and lift the
assembly off the top plates of the closer.

To replace the trimmer, align the catch mechanism
on the trimmer plate to the receiver on the upper
drive plate and press the trimmer down lightly onto
the top plates.

CAUTION: Be very careful when removing or

replacing the shearing blade as it is extremely
sharp.

088 01 04

SECTION Il
Adjustments

1. To remove the trimmer blade, lift off the
trimmer assembly and turn it upside down
to expose the blade.

2. Place a finger through the hole in the trimmer
plate and press lightly on the front of the blade.

3. Slide the front of the blade over the front
retaining pin and carefully remove the blade.

4. To replace the trimmer blade, place the new
blade on the trimmer plate and slide the blade
slot under the front retaining stud.

5. Slide the back tip of the blade under the back
retaining stud.

6. Use a finger through the access hole in the
trimmer plate to press up on the front of the
blade and slide it over the retaining pin into
the operating position.

7. Remount the trimmer attachment on the closer.

Front retaining stud

Shear blade —

Back retaining

Front retaining
stud i

pin
Figure 3.18

P 3.13






SECTION IV
Parts Identification

PARTS ORDERING PROCEDURES

IMPORTANT: When ordering parts ALWAYS:

(1) Specify on the order the TYPE, MODEL and SERIAL NUMBER of the machine for which the parts are being
ordered. This information is found on the machine's nameplate.

(2) Do NOT order by item number. Order by part number.
To order individual PARTS, be sure to observe the following procedure:
A. Identify the desired PART(S) by referring to the assembly illustrations following in this section.
Each PART is assigned an "ltem Number" on this illustration.

DO NOT ORDER BY THE ITEM NUMBER.

B. Refer to the drawings parts list. Locate the pertinent item number in the left-hand column. Opposite
the item number is the part number and description to be listed on the order.

As an example - 00-001194 Shield - Small (see pages 4.2 & 4.3) identifies the Shield as

item 16 on the drawing. Referring to the PARTS COMMON Parts List, the description for Item Number 16 is
"Part No. 00-001194 Shield - Small" If the machine nameplate is marked "Type 088A, Model A Serial No.
10001-2003," the order should specify as follows:

"One Part No. 00-001194 Shield -Small "
(For Closing Head Type 088A, Model A, Serial No. 10001-2003)

088A 07 08 P4.1



SECTION IV
Parts Identification

088 CLOSER PARTS COMMON

Figure 4.1

P42 088A 04 05



088 PARTS COMMON

SECTION IV
Parts Identification

(Figure 4.1)

PARTS LIST
Item Part e Item Part o
No. No. Description Qty. No. No. Description Qty.
1 00-001156-R Frame - Main 1 30 P36-00034  Washer - Nylon 10
2 00-001157-R Gusset - Frame 1 31 F03-164CS  Nut - 6/32UNC - Hex 2
3 00-001158-R Mount - Closer 1 32 FO03-190FS  Nut - 10-32UNF - Hex 1
4  00-001160 Plate - Upper Trim 1 33 F03-250C Nut - 1/4-20UNC - Hex 4
5 00-001161-R Plate - Upper Pivot 1 34 F06-190C04S Screw - 10-24UNC x 1/4 Lg
6 00-001162-R Plate - Lower Fixed 1 Skt Set 2
7  00-001163-R Plate - Lower Pivot 1 35 F06-375C16S Screw - 3/8-16UNC x 1” Lg
8 00-001164 Post - Pivot 2 Skt Set 1
9 00-001165 Plate - Filler 1 36 F10-190F10S Screw - 10-32UNF x 5/8 Lg
10 00-001166 Post - Plate Mount 3 Skt Hd Cap 4
11 00-001167 Post - Shield Mount 1 37 F10-190F12S Screw - 10-32UNF x 3/4 Lg
12 00-001182-R Guide - Bag Film 1 Skt Hd Cap 2
13 00-001183 Block - Guide Mount 1 38 F10-250C12 Screw - 1/4-20UNC x 3/4 Lg
14 00-001192 Base - Mast 1 Skt Hd Cap 1
15 00-001193-R Shield - Large 1 39 F11-190F04S Screw - 10-32UNF x 1/4 Lg
16 00-001194 Shield - Small 1 Skt Btn Hd 2
17 00-001213-R Base - Stand 1 40 F11-190F06S Screw - 10-32UNF x 3/8 Lg
18 00-001216 Plate - Cover 1 Skt Btn Hd 10
19 08-002031 Plug - Pressure Adjust 2 41 F11-190F10S Screw - 10-32UNF x 5/8 Lg
20 0S-018 Spring 2 Skt Btn Hd 5
21 0W-001S Washer 4 42 F11-190F14S Screw - 10-32UNF x 7/8 Lg
22 0W-002S Washer 1 Skt Btn Hd 2
23 P05-00115 Foot - Leveling 4 43 F11-190F20S Screw - 10-32UNF x 1 1/4 Lg
24 P05-00120  Plug - Plastic 2 Skt Btn Hd 1
25 P17-00134  Knob 1 44 F12-164C05S Screw - 8-32UNC x 5/16 Lg
26 P17-00145  Knob 1 Skt Btn Hd 2
27 P23-00013  Pin 2 45 F12-190F10S Screw - 10-32UNF x 5/8 Lg
28 P23-00061 Nut - 10-32 - ESNA 4 Skt Fit Hd 11
29 P23-00286  Nut- 1/4-20UNC - Acorn 4
088A 01 09 P43



Parts Identification

SECTION IV

088 DRIVE SYSTEM

Figure 4.2

088A 04 05

P44



SECTION IV
Parts Identification

088 DRIVE SYSTEM

(Figure 4.2)

PARTS LIST
ltem Part L ltem Part Lot
No. No. Description Qty. No. No. Description Qty.
1 00-001168 Plate - Clutch Mount 1 18 P07-00054-R Clutch 1
2 00-001169 Post - Clutch Mount 2 19 F01-190S Washer - No 10 Flt 1
3 00-001170 Post - Clutch Angle 1 20 FO04-250F Nut - 1/4-28UNF - Hex 3
4  00-001171 Shaft - Breakoff Cam 1 21 F10-138C06S Screw - 6-32UNC x 3/8 Lg
5 00-001176 Bushing - Adjust Pulley - Long 1 Skt Hd Cap 3
6 00-001178 Pulley - Main Drive 1 22 F10-190F28S Screw - 10-32UNF x 1 3/4 Lg
7 00-001179 Pulley - Clutch Drive 1 Skt Hd Cap 3
8 00-001180 Plate - Motor Mount 1 23 F10-250C22S Screw - 1/4-20UNC x 1 3/8 Lg
9 00-001181 Pulley - Clutch 1 Skt Hd Cap 3
10 Z0088015 Kit - Pulley - Idle - Flat 1 24  F11-190F06S Screw - 10-32UNF x 3/8 Lg
11 0S-062 Spring 1 Skt Btn Hd 4
12 O0W-001SP Washer 1 25 F11-190F08S Screw - 10-32UNF x 1/2 Lg
13 BS562391140 Bushing 1 Skt Btn Hd 2
14 BS625265500 Bushing 2 26 F13-250F36 Screw - 1/4-28UNF x 2 1/4 Lg
15 BS625281875 Bushing 1 Hx Hd 4
16 P02-00139  Bearing 2 27 F11-190F10S Screw - 10-32UNF x 5/8 Lg
17 P03-00141 Belt - Drive 1 Skt Btn Hd 1

088A 10 05 P4.5



Parts Identification

SECTION IV

088 LOK TRACK

e

@/

i
O\Y
g

\/
| 2 ®

LN
\

Figure 4.3

088A 07 08

P 4.6



SECTION IV
Parts Identification

LOK TRACK
(Figure 4.3)
PARTS LIST
ltem  Part Description aty. |lem  Part Description Qty.
No. No. No. No.
1 00-001223-R Mount - Lok Check 1 27 BS625203156 Bushing 1
2 00-001189  Arm - Breakoff 1 28 P23-00166  Nut - 4-40UNC - Hex 2
3 00-001190 Link - Breakoff 1 29 F02-138S Washer - No. 6 - Lock 1
4 00-001200-R Guide - J-K - Track 1 30 F03-138CS  Nut - 6-32UNC Hex 2
5 00-001201-R  Spacer - J-K - Track 1 31 F03-164CS  NUT - 8-32UNC - Hex 1
6 00-001202-R Shim - Closure Guide 1 32 FO03-190FS  Nut - 10-32UNF - Hex 1
00-001230-R  Shim - Closure Guide 33 F07-138C10S Screw - 6-32UNC x 5/8 Lg
Model APR Only 1 Mach Hd 1
7 00-001203  Spring - Anti Backup 1 34 F10-190F16S Screw - 10-32UNF x 1" Lg
8 00-001204 Spring - Shim Locking 1 Skt Hd Cap 1
9 00-001205  Spring - Pick Release 1 35 F11-138C04S Screw - 6-32UNC x 1/4 Lg
10 08-000075  Pivot - Lok Check 1 Skt Btn Hd 1
11 08-000076  Washer - Lok Check 1 36 F11-164C12S Screw - 8-32UNC x 3/4 Lg
12 08-000451  Check - Lok 1 Skt Btn Hd 1
13 08-002158  Nut - Pulley 1 37 F11-190F04S Screw - 10-32UNF x 1/4 Lg
14 08-002349 Spacer - Bearing 1 Skt Btn Hd 6
15 08-004142  Plate - Cam Bearing Adjust 1 38 F11-190F05S Screw - 10-32UNF x 5/16 Lg
16 08-004154 Mount - Breakoff Link 4 Skt Btn Hd 1
17 08-004597-R Breaker - Lok 1 39 F11-190F06S Screw - 10-32UNF x 3/8 Lg
18 OW-001SP  Washer 1 Skt Btn Hd 3
19 0S-006S Spring 1 40 F11-190F12S Screw - 10-32UNF x 3/4 Lg
20 0S-079 Spring 1 Skt Btn Hd 3
21 P02-00095  Bearing 1 41 F12-112C04S Screw - 4-40UNC x 1/4 Lg
22 P17-00079  Knob - 1/2 x 3/4 Lg 1 Skt Flt Hd 2
23 P23-00111S  Nut - 6-32UNC - ESNA 1 42 F12-190F04S Screw - 10-32UNF x 1/4 Lg
24 P23-00220S Nut- 10-32UNF ESNA Skt Flt Hd 4
Low Profile 1 43 F12-190F05S Screw - 10-32UNF x 5/16Lg
25 P36-00034  Washer - Nylon 2 Skt FlIt Hd 1
26 BS500218250 Bushing 2 44 F12-190F07S Screw - 10-32UNF x 7/16 Lg
Skt FIt Hd 1
088A 07 08 P47



SECTION IV
Parts Identification

UPPER BELTS

Figure 4.4

P 4.8 088A 12 04



SECTION IV
Parts Identification

UPPER BELTS

(Figure 4.4)
PARTS LIST

ltem Part ipti ltem Part Description Qt
No. No. Description Qty. No. No. ipti y.
1 00-001174 Bushing - Pulley 4 9 FO03-190FS  Nut - 10-32UNF - Hex 4
2 00-001175 Bushing - Adjustment Pulley 1 10 F11-190F04S Screw - 10-32UNF x 1/4 Lg
3 Z0088010 Kit - Pulley - Idle - Gear 3 Skt Btn Hd 1
4 70088015 Kit - Pulley - Idle - Flat 2 11 F11-190F05S Screw - 10-32UNF x 5/16 Lg
5 O0W-001SP Washer 1 Skt Btn Hd 1
6 P03-00138  Belt Gear 1 12 F11-190F16S Screw - 10-32UNF x 1 Lg
7 00-001220 Belt - Upper - Idle 1 Skt Btn Hd 1
8 P23-00061 Nut - 10-32UNF - Esna 1 13 F11-190F11S Screw - 10-32UNF x 11/16 Lg

Skt Btn Hd 4

088A 12 04 P4.9



SECTION IV
Parts Identification

LOWER BELTS

Figure 4.5

P 4.10 088A 12 04



SECTION IV
Parts Identification

LOWER BELTS

(Figure 4.5)
PARTS LIST

ltem Part ioti ltem Part Description Qt

No. No. Description Qty. No. No. ipti y.
1 00-001174 Bushing - Pulley 4 9 F11-190F04S Screw - 10-32UNF x 1/4 Lg
2 00-001175 Bushing - Adjust Pulley 1 Skt Btn Hd 1
3 70088010 Kit - Pulley - Idle - Gear 3 10 F11-190F05S Screw - 10-32UNF x 5/16 Lg
4 70088015 Kit - Pulley - Idle - Flat 2 Skt Btn Hd 1
5 O0W-001SP Washer 2 11 F11-190F11S Screw - 10-32UNF x 11/16 Lg
6 P03-00138 Belt - Gear 1 Skt Btn Hd 4
7 00-001221 Belt - Lower Idle 1 12 F01-190S Washer - No 10 Flat 4
8 FO03-190FS  Nut - 10-32UNF - Hex 4
088A 12 04 P 4.11



W\ )
/ \ N\ @ —
\\ DN\ y AN
\ W
/0 W\ G Do\~
S |

088A 07 08

Parts Identification

SECTION IV

PICK ASSEMBLY

Figure 4.6

P4.12



SECTION IV
Parts Identification

PICK ASSEMBLY
(Figure 4.6)
PARTS LIST
ltem Part - ltem Part .
No. No. Description Qty. No. No. Description Qty.
1 00-001095 Rod - Pick Connecting 1 18 P29-00002 Collar - Set 2
2 00-001188 Mount - Pick Shaft 1 19 P36-00034  Washer - Nylon 2
3 08-001319 Pick - Lok 1 20 FO03-190FSL Nut - 10-32UNF - Left-Hand
4  08-004714 Bearing - Pick 1 Hex 1
5 08-005450 Arm - Pick 1 21 F10-190F03S Screw - 10-32UNF x 3/16 Lg
6  08-005585 Shaft - Pick 1 Skt Hd Cap 1
7 OW-001SP  Washer 2 22 F10-190F10S Screw - 10-32UNF x 5/8 Lg
8 BS312203140 Bushing 2 Skt Hd Cap 1
9 0S-035 Spring 1 23 F10-190F12S Screw - 10-32UNF x 3/4 Lg
10 0S-043 Spring 1 Skt Btn Hd 3
11 0S-054 Spring 1 24 F10-190F18S Screw - 10-32UNF x 1 1/8 Lg
12 P02-00139 Bearing 2 Skt Hd Cap 4
13 P23-00061S Nut - 10-32UNF - ESNA 2 25 F10-190F07S Screw - 10-32UNF x 7/16 Lg
14 P23-00109 Pin - Spring - 1/8 x 1/2 Lg 1 Skt Hd Cap 3
15 P23-00220S Nut - 10-32UNF - ESNA 2 26 FO03-190FS  Nut - 10-32UNF - Hex 5
16 P28-00019 Rod End -Right-Hand Thread 1
17 P28-00020 Rod End - Left-Hand Thread 1
088A 07 08 P4.13



ELECTRICAL HARDWARE

Parts Identification

SECTION IV

M/@ .@v@v\

0 =)
@@Qm

QIIIT N

,,'«!Uﬂ
= DJ)JJ)J))J)) )
Y 2D

088A 01 05

Figure 4.7

P4.14



SECTION IV
Parts Identification

ELECTRICAL HARDWARE

(Figure 4.7)
PARTS LIST
ltem Part - ltem Part .
No. No. Description Qty. No. No. Description Qty.
1 00-001184 Lever - Actuator 1 22 P21-00216 Motor - 115VAC 1
2 00-001185 Mount - Actuating Lever 1 P21-00217 Motor - 100VAC 1
3 00-001186-R Mount - Sensor 1 P21-00218 Motor - 230VAC 1
4  00-001187-R Mount - Switch 1 23 P21-00219  Capacitor - 115VAC - 9uf 1
5 08-004154 Mount - Breakoff Link 1 P21-00220  Capacitor - 100VAC- 11uf 1
6 08-004582 Jumper 2o0r3 P21-00221 Capacitor - 230VAC - 2.3uf 1
7  08-004680 Shield - Pushbutton 1 24 P21-00222 Gearhead - Motor 1
8 0S-012 Spring 1 25 P23-00166  Nut - 4-40UNC x ESNA 1
9 PO07-00070  Solenoid - Clutch Actuating 1 26 FO03-190FS  Nut - 10-32UNF - hex 1
10 P10-00023 Module - Solenoid 1 27 FO07-138C06S Screw - 6-32UNC x 3/8 Lg
11 P11-00064 Cord - 100 and 115VAC 1 Mach Hd 1
P11-00014 Cord - 230VAC 1 28 F10-190F04S Screw - 10-32UNF x 1/4 Lg
P11-00738 Cord - 230VAC - International 72" Skt Btn Hd 1
P11-00033 Plug - Two Pole Tandem 29 F10-190F32S Screw - 10-32UNF x 2 Lg
With Ground - 230VAC 1 Skt Hd Cap 2
12 P11-00144 Terminal - Closed Loop 1 30 F11-190F04S Screw - 10-32UNF x 1/4 Lg
13 P11-00200 Terminal - Quick Connect 2 Skt Btn Hd 2
14 P11-00274 Terminal - Quick Connect 14 31 F11-164C06S Screw - 8-32UNC x 3/8 Lg
15 P11-00484 Terminal 4 Skt Btn Hd 1
16 P11-00485 Clamp - Cord 1 32 F11-190F14S Screw - 10-32UNF x 7/8 Lg
17 P11-00609 Nut - Wire 2 Skt Hd Cap 2
18 P11-00664 Strain Relief 1 33 F12-112C06S Screw - 4-40UNC x 3/8 Lg
19 P12-00126 Sensor - Magnetic 1 Skt Flt Hd 1
20 P12-00179 Switch - Manual Cycle 1 34 F10-190F16S Screw - 10-32UNF x 1 Lg
21 P12-00231 Switch - Rocker Skt Hd Cap 1
Low Voltage 1 35 P11-00588 Terminal - Piggyback 2
P12-00232 Switch - Rocker
High Voltage 1
088A 07 08 P4.15



SECTION IV
Parts Identification

COVERS

PARTS LIST
Part Description Qty.

00-001177 Post - Cover Mount
00-001209-R Cover - Bottom

1
2
3 00-001210-R Cover - Top Right
® D 4  00-001211-R Cover - Top Left
5
6

N =2

08-001050 Mount - Breakoff
F11-190F06S Screw - 10-32UNF x 3/8 Lg

Skt Btn Hd 5
7 F11-190F14S Screw - 10-32UNF x 7/8 Lg
Figure 4.8 Skt Btn Hd 2
8 F12-190F06S Screw - 10-32UNF x 3/8 Lg
Skt FIt Hd 1
9 F11-164C04S Screw - 8-32UNC x 1/4 Lg
Skt Btn Hd 2
10 F11-190F08S Screw - 10-32UNF x 1/2 Lg
Skt Btn Hd 3

P 4.16 088A 07 08



SECTION IV
Parts Identification

20088004 - KIT - J/K REEL
(Model AR)

PARTS LIST

Item Part
No. No.

1 00-001191 Mast

2 00-004707 Shaft - Lok Roller

3 08-000439 Knob - Reel

4  08-000458 Pin - Reel Plate Detent
5 08-001698 Hub - Reel Bearing
6
7
8

Description Qty.

08-001699 Bearing - Reel Hub
08-003980S Plate - Reel Front
08-003981S  Plate - Reel Rear

9 08-004162 Spacer - Closer Reel

10 08-004705 Roller - Lok Guide

11 0W-002S Washer

12 P17-00017 Plunger - Spring

13 P17-00038 Plunger - Spring

14 F10-19C06S Screw - 10-24UNC x 3/8 Lg

[ N G JE G W L (L G QI G

Skt Hd Cap 3
15 F10-190C14S Screw - 10-24UNC xc 7/8 Lg
Skt Hd Cap 3
16 F10-250C20 Screw - 1/4-20UNC x 1 1/4
Figure 4.9 Skt Hd Cap 2
17 F11-250F08 Screw - 1/4-28UNF x 1/2
18 P23-00013  Pin - Drive 1

088A 04 05 P4.17



SECTION IV
Parts Identification

20088018 - KIT - J/JK REEL - W/PRINTER (Model APR)

Figure 4.10
P4.18 088A 04 05



SECTION IV
Parts Identification

20088018 - KIT - J/K REEL - W/PRINTER (Model APR)
(Figure 4.10)

PARTS LIST

ltem Part it ltem Part -

No. Y Description Qty. "y ol Description Qty.
1 00-001233 Mast 1 15 P17-00038 Plunger - Spring - Stubby 1
2 00-001234 Arm - Reel Roller 1 16 P23-00061S  Nut - 10-32UNF - ESNA 1
3 00-001235 Plate - Roller Arm Mount 2 17 F10-190F18S Screw - 10-32UNF x 1 1/8 Lg

4 00-001236 Shaft - Roller Mount 1 Skt Hd Cap 1
5 08-000439 Knob - Reel 1 18 F10-190C06S Screw- 10-24UNC x 3/8 Lg

6 08-000458 Pin - Reel Plate Detent 1 Skt Hd Cap 3
7 08-001698 Hub - Reel Bearing 1 19 F10-190C14S Screw - 10-24UNC x 7/8 Lg

8 08-001699 Bearing- Reel Hub 1 Skt Hd Cap 3
9 08-003980 Plate - Reel - Front 1 20 F10-250C20  Screw - 1/4-20UNC x 1 1/4 Lg

10 08-003981 Plate - Reel - Rear 1 Skt Hd Cap 2
11 08-004162 Spacer - Closure Reel 1 21 F11-190F06S Screw - 10-32UNF x 3/8 Lg

12 08-004705 Roller - Lok Guide 2 Skt Btn Hd 4
13 0W-002S Washer 1 22 F11-250F08  Screw - 1/4-28UNF x 1/2 Lg

14 P17-00017 Plunger 1 Skt Btn Hd 1

23 P23-00013 Pin Drive 1

088A 04 05 P4.19



SECTION IV
Parts Identification

Z0088005 - KIT - CFJ LABEL REEL - (Model AR)
20088013 - KIT - PF/TF LABEL REEL - (Model AR)

@ Closer
¢ \«\”\) P ﬂ\/\/l\llainframe
\ = o N
N
N

Figure 4.11

P 4.20 088A 04 05



SECTION IV

Parts Identification

Z0088005 - KIT - CFJ LABEL REEL - (Model AR)

20088013 - KIT - PF/TF LABEL REEL - (Model AR)

088A 04 05

(Figure 4.11)

PARTS LIST
:\tl%r.n I-,’\laor.t Description Qty.
1 00-001191 Mast 1
2 08-004056 Disk - Reel Brake 1
3  08-004058 Shaft - Reel Latch Bearing 1
4  08-004059 Bushing - Reel Bearing 1
5 08-004266 Spacer - CJ, PF, or TF
Label Reel 1
6  08-004705 Roller - Lok Guide 2
7 08-004706 Roller - Center 1
8 08-004708 Shaft - Lok/Label Roller 1
9 08-004872 Hub - Latch Mounting 1
10 08-004057 Axle - PF or TF Label Reel 1
08-005520 Axle - CJ Label Reel 1
11 *08-005386S Reel Assembly - PF or TF
Label 1
*08-005521S Reel Assembly - CJ Label 1
12 0W-002S Washer 1
13 P02-00031 Bearing 1
14 P27-00068 Ring - Retaining 1
15 F10-250C20 Screw - 1/4-20UNC x 1 1/4
Skt Hd Cap 2
16 F11-250F08 Screw - 1/4-28UNF x 1/2
Skt Btn Hd 1
17 P23-00013  Pin - Drive 1

*Three latches are included with items 08-005386S
and 08-005521S Reel Assemblies. The latches
can be ordered separately as P17-00082 - Latch.

P 4.21



SECTION IV
Parts Identification

LABEL REELS
20088019 - KIT - CFJ REEL - W/PRINTER - FOR MODEL APR
20088020 - KIT - PF AND TF REEL - W/PRINTER - FOR
MODEL APR

Figure 4.12
P 4.22 088A 04 05



SECTION IV
Parts Identification

LABEL REELS
Z0088019 - KIT - CFJ REEL - W/PRINTER - FOR MODEL APR
20088020 - KIT - PF AND TF REEL - W/PRINTER - FOR

MODEL APR
(Figure 4.12)

13 08-005386 Reel - P and T Label
08-005521 Reel - CJ Label

PARTS LIST
Item Part it Item Part it
No. No. Description Qty. No. No. Description Qty.
1 00-001233 Mast 1 14 O0W-002S Washer 1
2 00-001234 Arm - Reel Roller 1 15 P02-00031 Bearing 1
3 00-001235 Plate - Roller Arm Mount 2 16 P23-00061S  Nut - 10-32UNF - ESNA 1
4 08-004056 Disk - Reel Brake 1 17 P27-00068 Ring - Retaining - Internal 1
5 08-004057 Axle - Label Reel 18 F10-190F18S Screw - 10-32UNF x 1 1/8 Lg
P or T Labels 1 Skt Hd Cap 1
08-005520 Axle - Label Reel - CJ Label 1 19 F10-250C20  Screw - 1/4-20UNC x 1 1/4 Lg
6 08-004058 Shaft - Label Latch Bearing 1 Skt Hd Cap 2
7 08-004059 Bushing - Reel Bearing 1 20 F11-190F06S Screw - 10-32UNF x 3/8 Lg
8 08-004266 Spacer - Label Reel 1 Skt Btn Hd 4
9 08-004705 Roller - Lok Guide 2 21 F11-250F08  Screw - 1/4-28UNF x 1/2 Lg
10 08-004706 Roller - Center - Lok Guide 1 Skt Btn Hd 1
11 08-004708 Shaft - Lok Label Roller 1 *  P17-00082 Latch 1
12 08-004872 Hub - Latch Bearing 1 22 P23-00013 Pin - Drive 1
1
1

*Three latches are included with items 08-005386S
and 08-005521S Reel Assemblies. The latches
can be ordered separately as P17-00082 - Latch.

088A 04 05 P 4.23



SECTION IV
Parts Identification

BAG-NECK TRIMMER

PARTS LIST
',\tl%'.n F”\laorjt Description
1 00-001206-R Plate - Trimmer
2 00-001207 Bar - Latch - Front
3 00-001208 Bar - Latch - Shim
4  F12-112C04S Screw - 4-40UNC x 1/4 Lg
Skt Fit Hd e _ _ ,
5 F12-112C06S Screw - 4-40UNC x 3/8 Lg N Trimmer is shown side on
Skt FIt Hd 2 for clarity.
6 F12-164C06S Screw - 8-32UNC x 3/8 Lg .
Skt Fit Hd 2 Figure 4.13
7 P05-00119 Bumper - Rubber 4
8 P17-00135 Blade - Shear - Five Pack 1
9 P17-00126 Catch - Tension 1
10 P23-00033 Pin 1
11 P23-00109 Pin - Spring 2
12 F11-138C04S Screw - 6-32UNC x 1/4 Lg
Skt Btn Hd 2
13 F02-138S Washer 1
14 F11-138C04S Screw - 6-32UNC x 1/4 Lg
Skt Hd Cap 1

P4.24 088A 10 05



088A 12 04

SECTION IV
Parts Identification

BAG GUIDES - OPTIONAL

Figure 4.14
PARTS LIST
Item Part L
No. No. Description Qty.
1 00-001222  Guide - Bag 2
2 F11-190F03S Screw - 10-32UNF x 3/16 Lg
Skt Btn Hd 4

P 4.25



SECTION IV
Parts Identification

LONG BAG GUIDES - OPTIONAL

=)

Lower Plates

INSTALLATION:

Mount the bag guides as shown.
Position the six (6) washers on each
mounting screw above the guides.
* For a tighter package, move

some of the washers below
the guides.

Always use six (6) washers and

a bag guide with each 5/8" long screw.
Do not allow the screws to extend through
the lower plates.

-
* Alternate mounting .~~~

&
_ " P
_ position /Q & 3)
— P =
F ~ ~ //// '5)
e @
\\\\ ~ N F

Figure 4.15
PARTS LIST

Item Part .

No. No. Description Qty.
1 00-001289-R Guide - Bag 1
2  00-001289-L Guide Bag 1
3 P36-00034 Washer - Nylon 24
4  F11-190F10S Screw - 10-32UNF x 5/8 Lg

Skt Btn Hd 4

P 4.26 088A 10 05



SECTION V
Wiring Diagrams

088A WIRING DIAGRAM - 115VAC, 230VAC - DOMESTIC

BLACK

MAIN POWER
I SWITCH

OFF

WHITE

BLACK

BLACK

/ / WHITE

SOLENOID
MODULE

CLUTCH

SOLENOQID > BLACK

—_

;: ;:
[}

w

N

o

o

VIOLET

I
U
I
U
Il
U
I
U

ACINPUT ——+

=== ]

200-250 VAC 4[
115 VAC —|:

[
115 VAC I]
[
[

VIOLET

BLACK WIRE NUT (TAPE)

PUSH BUTTON I
WITH LIGHT

WIRE NUT (TAPE)

R

BLACK

=

088A 06 06

BLACK BLACK

Figure 5.1

CAPACITOR

P 5.1



SECTION V
Wiring Diagrams

088A WIRING DIAGRAM - 230VAC - INTERNATIONAL

BLUE

LINE BROWN
GREEN W/ YELLOW TR.

p— ON

[

MAIN POWER
I SWITCH

OFF

BLUE

BROWN

BLACK

/ / WHITE

SOLENOID AC INPUT I]
MODULE
200-250 VAC 4[
BLACK i
CLUTCH =1 1 I] CAPACITOR
BLACK
SOLENOD 23 405 08 |
VIOLET VIOLET
BLACK WIRE NUT (TAPE)
— WIRE NUT (TAPE)
PUSH BUTTON I
WITH LIGHT BLACK
BLACK BLACK

Figure 5.2

088A 06 06 P5.2



BAG LENGTH FORMULAS

112" product
4 inches diagonal

Product
length

1/2 Product
diagonal
4 Inches

TO DETERMINE THE PROPER BAG LENGTH * FOR
A CONSISTENTLY SHAPED PRODUCT (E.G. Bread,
bun clusters, trays, english muffins, etc.) FOLLOW
THIS FORMULA:

TOTAL BAG LENGTH EQUALS THE LENGTH OF THE

PRODUCT PLUS 1/2 OF THE DIAGONAL OF THE
PRODUCT END PLUS 4 INCHES.

088A 12 04

Appendix

TO DETERMINE THE PROPER BAG LENGTH FOR A
LOOSE BULK PRODUCT (E.G. Oranges, potatoes,
sugar, ice, macaroni, etc.) FOLLOW THIS PROCE-
DURE:

1. Fill the bag to the desired weight
using samples of the product to be
closed.

2. Close bag with the proper
Striplok closure.

3. Check the length of the bag
above the closure. The proper
bag length allows 4” of the bag
above the closure
(not including the lip of the bag).

* Normal variations in size and density of products will
occur. Oranges, grapefruit and potatoes dehydrate as
the season progresses; bakery products vary due to
over proofing; and the density of ice changes because
of certain manufacturing techniques. Therefore, the
above bag length formulas take into account these vari-
ations to give maximum bag closing dependability.



Appendix

Kwik LOK corroration

EXECUTIVE OFFICE P.O. BOX 9548 YAKIMA, WA. 98909

TELEPHONE: 1-800-688-5945 or (509) 248-4770
FAX: (509) 457-6531
Internet: www.kwiklok.com

SUGGESTED SPARE PARTS INVENTORY
FOR THE TYPE 088A CLOSER

Part

NOTE: Specify on the order the TYPE, MODEL,
and SERIAL NUMBER of the machine for which
the parts are ordered. This information will be

No. Description Qty.
00-001203 Spring - Anti Backup 1
00-001220 Belt - Upper Idle 1
00-001221 Belt - Lower Idle 1
08-004154 Mount - Breakoff Link 1
0S-006S Spring 1
0S-012 Spring 1
0S-018 Spring 2
0S-043 Spring 1
0S-054 Spring 1
0S-062 Spring 1
0S-079 Spring 1
OW-001P Washer 2
P03-00138  Belt - Gear 2
P03-00141 Belt - Gear 1
P12-00126 Sensor - Magnetic 1
P17-00135  Blade - Five Pack

(Trimmer kit only) 1
P36-00034  Washer - Nylon 4
20088010 Kit - Pulley - Idle Gear 2
Z088015 Kit - Pulley - Idle Flat 2
Kwik Lok
WARRANTY POLICY

found on the machine’s nameplate.

CONTACT THE FACTORY FOR

CURRENT PRICES.

Seller warrants that the equipment shall be free of defective workmanship or materials. Its obligation
under this warranty to consist exclusively of repairing or replacing, free of charge f. o. b. its factory, any
parts received at its factory within two years from the date of shipment of the respective equipment or
parts alleged to be defective and determined by Seller upon inspection to be defective. No other war-
ranty, expressed or implied, as to description, quality, merchantability, fithess for a particular purpose, or
any other matter is given by Seller in connection with this sale. Under no circumstances shall Seller be
liable for loss or profits or other consequential damages, or for any other direct or indirect costs,
expenses, equipment or any part thereof. Neither shall the Seller be liable for any defects attributable
to the use of any parts, supplies or service not manufactured, supplied or provided by the Seller.

Electric motors and controls carry a one year warranty in which motors or controls will be repaired and
returned to the Buyer at no charge if the manufacturer determines the equipment to be defective in
workmanship and / or materials.

088A 12 04



